

Young Wire Vina Co., Ltd.

Office : 7F CJ Korea Express Building 119, Daegyo-ro, Jung-gu, Busan, Korea

Tel. +82-51-465-1946 Fax. +82-51-465-1050

CERTIFICATE OF INSPECTION

(MILL TEST CERTIFICATE)

We hereby guarantee that the laboratory tests and inspection results
of steel wire rope conformed to the specification as per contract :

Customer CAPRIS S.A.
Reel No./Coil No. 11
Sampling No. 11

Date 2023/01/09
P.O.No. YH/CF-100822
Inv.No. 2211563-04

1. TYPE & GRADE

Diameter 1/2 IN
Grade EIPS
Finish DRAWN-G
Length 1525 M

Construction 6*19(S) IWRC
Lubrication DRY/DRY
Lay RHRL
Specification FS RRW410D

2. TEST RESULT

A. Rope

Nominal Diameter of Rope	:	0.5000	IN
Actual Diameter of Rope	:	0.5152	IN
Actual Lay Length of Rope	:	3.2205	IN
Specified Breaking Load	:	24,000.0	LB
Actual Breaking Load	:	24,500.0	LB
Preforming Test	:	GOOD	

B. Wires

Tensile Strength Test	:	SATISFACTORY
Torsion	:	SATISFACTORY
Weight of Zinc Coating	:	SATISFACTORY
Wrapping & Unwrapping Test	:	SATISFACTORY
Uniformity of Coating	:	-

CHEMICAL ANALYSIS OF WIRE ROD

Charge No.					
	C	Si	Mn	P	S
SA65543	0.709	0.205	0.494	0.010	0.009

Remarks (Made in Vietnam)

Young Wire Vina